
SECTION 12:  Illustrated Parts

Model 993

Ref. 
No.

Part No. Description Qty.

1 731-1364 Halogen Lamp Housing 1
2 710-1240 Phillips Pan Head Screw M 4 x 16 2
3 712-0271 Hex Sems Nut 1/4-20 1
4 725-1669 Lamp/Lens Housing Ass’y 1

629-0059 Halogen Light Wire Harness 1
725-1658 #890 Halogen Bulb 1

6 710-0451 Carriage Bolt 5/16-18 x .75 1
7 710-1003 Pan Head B-Tapp Screw #10 2
8 736-0159 Fl-Wash .344 ID x .88 OD 1
9 712-0429 Hex Ins L-Nut 5/16-18 1
10 731-1873A Handle Panel 1
11 735-0225 Grommet .38 ID x .50 OD x 12 1
12 705-5217 Lamp Mounting Bracket 1
 15



Model 993

1

2

3

4

5

6

7

8

9

10

11

1213

14

15

16

1718

19

20

21

22
23

24

25

26

34

35

36

37

39

39

40

41

42

43

44

45

44

47

48

49
50

51

52

53

54

55
56

57
58

59

60

61

64

66

67

70

72

73

74

43

39

48

49

41
48

1

68

75
75

8

8
7 12

13
11

68

65

71

81

79
80

68

68 71

84

85

85

84

86

6369

62

62

69

63

76

77

78
83

82

83

27

27

72

37

64

66

82

27

27

712

12

75
 16



Model 993
Ref. 
No.

Part No. Description Qty.

1 720-0232 Sml Shift Knob 2
2 705-5218 Engage Handle RH 1
3 705-5219 Engage Handl LH 1
4 710-0351 Pan Head B-tapp Scr #10 x .5 2
5 710-0599 Hwhd Sf-tap Scr 1/4-20 x 1/2 Lg. 4
6 711-0653 Clevis Pin .31 Dia x 1.0 1
7 712-3010 Nut Hex 5/16-18 Gd 5 6
8 714-0507 Cot-pin 3/32 Dia x 1.0 3
9 732-0145 Comp Spring .36 Dia x 1.0 Lg 1
10 732-0746 Spring Torsion .44 ID 1
11 735-0199A Rubber Bumper .63 Dia 2
12 736-0119 Lock Washer 5/16 6
13 736-0509 Wsher Spcl. .345  Sq. x .72 OD 2
14 747-0877 Cam Rod 2
15 748-0362 Clutch Lock Cam 2
16 748-0363 Clutch Lock Pawl 1
17 784-5679 Supt Brkt 5/8 Lh 1
18 784-5680 Supt Brkt 5/8 Rh 1
19 784-5681 Supt Brkt 3/8 Lh 1
20 784-5682 Supt Brkt 3/8 Rh 1
21 684-0102 Pnl Asm Hndl W/tilt 1
22 710-0459A Scr Hex Cap 3/8-24 x 1.5 Gd 5 1
23 712-0116 Hex Ins L-nut 3/8-24 1
24 732-0193 Compression Spring .39 ID x .88 1
25 736-0105 Bell Wash .40 ID x .88 OD x .06 1
26 784-5619A Shift Handle 1
27 710-0458 Carriage Bolt 5/16-18 x 1.75 6
34 710-0276 Carriage Bolt 5/16-18 x 1.00 1
35 710-0458 Carriage Bolt 5/16-18 x 1.75 1
36 710-0805 Hex Scr 5/16-18 x 1.5 1
37 710-0896 HWHD B Tapp Scr 1/4 x 5/8 Zn 2
39 712-0429 Hex Ins L-nut 5/16-18 3
40 731-0846C 6” Upper Chute Remote Tilt 1
41 731-1313C Chute Tilt Cable Guide 2
42 731-0903D 6” Lower Chute Remote Tilt 1
43 731-1319 Chute Pivot Spacer 2
44 736-0159 Fl-wash .344 ID x .88 OD x .063 2
45 736-0231 Flt Wshr .344 x 1.125 x .125 1
47 736-0506 Contoured Washer 1

48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86

R
N

NOTE: For painted pa
the list of color codes b
applicable color code, w
the part number to orde
For instance, if a part, n

is painted yard-ma
to order would be 7

Yard-Man Gre
Yard-Man Yell
Powder Black
746-0902 Chute Control Cable 66” 1
746-0903 Chute Control Cable 66” W/clip 1
784-5594 Cable Bracket Chute Tilt 1
784-5604 Chute Tilt Handle 1
684-0053A Lower Chute Directional Control 1
710-3015 Hex Scr 1/4-20 x .75 Lg Gd5 1
712-0287 Hex Nut 1/4-20 1
720-0201A Chute Directional Control Knob 1
726-0100 Push Cap 3/8 Palnut #375011 1
736-0117 Flat Washer .38 ID x .60 OD x .033 1
736-0270 Bell Wash .26 ID x .75 OD x .06T 1
747-0624 Upper Chute Directional Control 1
705-5266 Brkt Chute Directional Control 1
741-0475 Plastic Bushing .380 ID 4
710-0216 Hex Scr 3/8-16 x .75 2
710-0347 Hex Scr 3/8-16 x 1.75 2
710-1625 Scr Oval C/sunk #10-24 x 1.75 2
711-0677 Adjustment Ferrule 1
712-0127 #10-24 Flat Weld Nut 2
714-0101 Internal Cot-pin 1/2 Dia 1
714-0104 Inter Cot-pin 5/16 Dia 4
736-0105 Bell Wash .4 ID x .88 OD x .06 4
736-0185 Fl-wash .406 ID x .74 OD x .063 2
736-0275 Fl-wash Sae .34 x .68 x .062 2
746-0950 Trigger Ass’y Steer 2
712-0324 Hex Ins L-nut 1/4-20 2
732-0184 Extension Spring 2
746-0952 Cable Clutch Drive 2
646-0012 Handle  Lower 2
749-0990A Handle  Upper Rh 1
749-0989A Handle  Upper Lh 1
747-0997 Upper Shift Rod 5/16 x 10.57 1
750-0963 2 Pc Shift Rod Connector 1
747-0983 Lower Shift Rod 3/8 x 14.75 1
712-0287 Hex Nut 1/4 - 20 2
736-0270 Bell Wash .26 ID x .75 OD x .06T 2
720-0284 Wingnut 4
736-0242 Bell Wash .345 ID x .88 OD x .060 4
710-0572 Carriage Bolt 5/16 -18 x 2.5 4

ef. 
o.

Part No. Description Qty.

rts, please refer to 
elow. Please add the 
herever needed, to 

r a replacement part. 
umbered 700-xxxx, 
17

n green, the part number 
00-xxxx-0665.
en: 0665
ow: 0674
:  0637



Model 993

8

 18



en, the part number 
Model 993
Ref. 
No.

Part No. Description Qty.

1 736-0159 Flat Washer .344 ID x .875 OD 7
2 710-3015 Truss. Hd. Mach. Scr. 1/4-20 x .75 6
4 736-0105 Belleville washer 6
6 731-0903D 6” Lower Chute Remote Tilt 1
8 784-5711 Chute Bracket 1
15 784-5123 Chute Bracket 1
16 731-1696 Chute Adapter 1
17 736-0242 Bell. Washer .345 ID x .88 OD x .06 15
19 712-3027 Hex Cent. L-Nut 1/4-20 w/ Flange 6
20 731-0851A Chute Flange Keeper 3
23 710-0601 Hex Wash HD Self-Tap Scr 5/16-18 x 

.75
9

26 710-0371 Hex Screw 5/16-18 x .75 1
28 756-0243 1/2” V-Pulley .875 ID x 10.12 OD 1
29 714-0126 #9 Hi-Pro Key 3/16 x 3/4 Dia HT 1
30 741-0185 Self-Aligning Bearing .875 ID 1
31 712-3010 Hex Nut 5/16-18 GD. 5 12
32 736-0119 L-Wash 5/16 ID 7
33 05244A Bearing Housing 2
34 711-0640 Belt Keeper Studs 3/8-16 x 2.75 5
38 710-0451 Carriage Bolt 5/16-18 x .75 16
45 684-0093A 33” Snowthrower Hsg. Ass’y 1
46 784-5714 Shave Plate 33” 1
52 710-3168 Carriage Bolt 3/8-16 x 1.00 Gr. 5 2
53 710-0389 Carriage Bolt 3/8-16 x .75” Lg. 4
54 784-5710 Gear Housing Support Plate 1 x 3/16 1
56 712-0798 Hex Jam Nut 3/8-16 6
58 715-0118 Spring Spiral Pin Heavy 5/16 dia x 1.7 2
59 684-0090 Blower Fan Ass’y Complete 1
60 784-5076 Gear housing Support Bracket 1 x 

3/16 
1

61 721-0325 Barbed Plug 1
63 738-0491 Spiral Axle -33” 1
64 721-0146 Oil Seal 1.50 ID Garlock (76 x 6223) 2
65 719-0348 Gear Housing Half - RH 1
67 714-0126 #9 Hi-Pro Key 3/16 x 3/4 dia HT 1
68 711-1133 Auger Control Shaft 1
69 716-0111 Snap Ring for .875 dia. shaft 1
70 721-0145 Oil Seal for .875 ID  (76 x 6133) 1
71 741-0217 Sleeve Bearing .875 ID 2

72

73
74
75
76
77

78
79
80
81
82
83
84
85
87
90
91
94
96
98
10

10
10
10
10
10
10
10
10
10
11
11
11
11
11
11
11

R
N

NOTE: For painted pa
the list of color codes b
applicable color code, w
the part number to orde
For instance, if a part, n
is painted yard-man gre

to order would be 7

Yard-Man Gre
Yard-Man Yell
Powder Black
741-0184 Thrust Bearing .88 ID x 1.44 OD x 
.078

1

736-0291 Flat Washer .88 ID x 1.4 OD x .125 3
717-0299 Worm Gear LH Double Thread 1
741-0670 Flange Brg. 1.5 ID x 1.75 OD x .80 2
736-0266 Flat Washer 1.5 ID x 2.0 OD x .03 2
717-1425 Worm Gear LH Double Thread 

(Bronze)
1

738-0275 Worm Gear Shaft 1
714-0135 #91 Woodruff Key 1/4 x 3/4 dia 1
719-0349 Gear Housing Half LH 1
710-1260A Hex Flange Scr. 5/16-18 x .75 7
712-0429 Hex Ins. L-Nut 5/16-18 12
714-0135 #91 Woodruff Key 1/4 x 3/4 dia 1
736-0250 Flat Washer 4
741-0494 Flange Bearing 4
710-0891 Shear Bolt 5/16-18 x 1.75 2
05845B Housing bearing  1.5 Dbl D 2
741-0192 Flange Bearing w/flats 2
754-0222 V-Belt 1/2 x 44 LG 1
618-0257 Worm Gear Box Ass’y 1
784-5697 Reversible Skid Shoe 2

0 705-5210A RH Spiral Ass’y Serrated - 33” 1
705-5211A LH Spiral Ass’y Serrated - 33” 1

1 710-0528 Hex Scr 5/16-18 x 1.25 1
2 736-0271 5/16 Sprg Wash 1
3 736-0169 3/8 Sprg Lock Wash 5
4 618-0281 Brkt Ass’y Brkt  1
5 710-0459A Scr Hex Cap 3/8-24 x 1.5 GRD 5 1
6 711-0677 Adjustment Ferrule 1
7 712-0116 Hex Ins L-Nut 3/8-24 1
8 714-0104 Intern Cot-Pin 5/16 dia 1
9 732-0858 Spr Extn  .470 dia x 4.75 Lg 1
0 736-0174 Wave Washer .66 ID x .88 OD 2
1 736-3008 Fl-Wash SAE .34 x .68 1
2 738-0281 Shld Scr .625 dia x .170 x .062 2
3 747-0980 Rod  Idler  Auger 1
4 756-0240 3.0 OD Flat Idler with Flanges 1
5 784-0385 Brkt  Idlr  Auger 1
6 741-0475 Plastic Bushing .380 ID 1

ef. 
o.

Part No. Description Qty.

rts, please refer to 
elow. Please add the 
herever needed, to 

r a replacement part. 
umbered 700-xxxx, 
19

00-xxxx-0665.
en: 0665
ow: 0674
:  0637



 20

Model 993



Model 993
Ref. 
No.

Part No. Description Qty.

1 629-0071 Extension Cord 10 Ft. 1
2 710-0502A Hex L-wash Tt Scr 3/8-16 X 1.25 4
3 710-0607 Hwhd 5/16-18 X 1/2 Thd Roll Zn 3
4 731-0321-1 Belt Cover - Pierced 1
5 736-0264 Fl-wash .344 ID X .625 OD X .063 3
6 712-3006 Nut 1/4-20 GR B Hex 1
8 732-0705 Cable Control Wire 1
9 736-0173 Fl-Wash .28 ID x .74 OD x .063 1
10 736-0329 Lock Washer 1/4 1
11 07386 Wash .39 ID X 1.75 OD X .175 T 1
12 710-0191 Scr  Hex  Cap 3/8-24 X 1. Gd 8 1
13 710-0237 Scr Hex Cap 5/16-24 X .62 Gd 5 3
14 710-0459 Scr Hex Cap  3/8-24 X 1.5 Gd 5 1
15 710-1245 Hhcs 5/16-24 X 7/8 Gr 5 1
16 712-0116 Hex Ins L-nut 3/8 - 24 1

17
18
19
20
21
22
23
24
25
26
27
28
29
30

R
N

IMPORTANT: For a proper working machine, use Factory 
Approved Parts.
V-BELTS are specially designed to engage and disengage 
safely.  A substitute (non OEM) V-Belt can be dangerous by 
not disengaging completely
714-0118 Square Key 1/4 X 1.5 1
732-0303 Extension Spring .38 OD X 3.18 L 1
736-0169 L-wash 3/8 1
736-0217 Lock Washer 3/8 Heavy 1
736-0242 Bell Wash .345 ID X .88 OD X .060 4
737-0157 Grease - Sunaplex 781 - 1/10 1
738-0215A Shoulder Scr .498 Dia X 3.0 Lg 1
748-0234 Shldr Spcr .50 Dia X .14 Shldr 1
754-0131 3v Belt 35.5 Lg 1
756-0240 3.0 OD Flat Idler With Flange 1
756-0241B Dbl Engine Pulley 3.25 & 2.75 1
684-0123A Brkt Asm Cvr Belt 12 HP 1
784-5726 Brkt Idlr Dr 1

 - Engine 1

ef. 
o.

Part No. Description Qty.
21



 22

Model 993

42

43

40

45

22

78

46

63

22

46

41

2

4

3

18

5

6

7

8

9

10

11

16

13

50

14

15

78

16

17

17

1

19

20

12

23

22

22

22

23

24

24

25

26

27

28

71

29

34

34

32

32

33

33

34

35

36

36

37

38

39 38

38

76

47

47

50

19

48

49

49

49

49

50
51

51

52

53

53

54

54

55

80

80

56

53

53

58

57

57

59

60
61

61

62

62

63

64

65

66

67

68

68

69

70

28

72

73

74

7519

47

56

82

81



Model 993
Ref. 
No.

Part No. Description Qty.

1 05523 Pivot Axle Brkt. .63 Hole - Zinc 1
2 618-0278 Bush Asm slev 1
3 618-0279 Dogg Asm Dr Lh 1
4 618-0280 Dogg Asm Dr Rh 1
5 618-0282A Shf Asm  Dr  1
6 618-0296 Whl Asm  Brg  6.0 OD Friction 1
7 684-0115 Brkt Asm  Supt  Friction Dr 1
8 684-0116 Arm Asm  Shift 1
9 684-0117 Shft Asm  Rod 1
10 684-0118 Brkt Asm  Actr  Auger 1
11 684-0119 Brkt Asm  Actr  Dr 1
12 684-0120 Frm Asm  Trans  1
13 684-0122 Spkt Asm 32t 2
14 710-3008 Hex Scr 5/16-18 x .75 3
15 710-0195 Hhcs  1/4-28  .625   Gr5  std 2
16 710-3180 Hex Scr 5/16-18 x 2.00 2
17 710-0538 Hhcs 5/16-18 x  .625   Gr5 Lock 2
18 710-0599 Scr  TT  1/4-20 x  .5  Hxindwsh 4
19 710-3103 Hex Scr 5/16-18 2.00 Lg 2
20 710-0788 Scr  Hexwash  1/4-20 x 2.00 1
22 710-1652 Scr  Ab  1/4-14  .625  Hxindwsh 14
23 710-3001 Hhcs  3/8-16 x  .880   Gr5  Std 2
24 710-3008 Scr  Cap  5/16-18 x .75 Gr 5 4
25 711-1191 Shf Dr .875 Hex 1
26 711-1193 Shf Sctr 1
27 711-1194 Shf Actr Dr 1
28 712-0138 Hex Nut 1/4-28 3
29 712-0221 Hex Ins Jam L-nut 5/8-18 1
32 712-0429 Hex Ins L-nut 5/16-18 4
33 712-0798 Hex Nut 3/8-16 2
34 712-3010 Nut Hex 5/16-18 Gd 5 7
35 713-0284 #41 Chain 1/2 Pitch x 36 L 1
36 713-0286 #420 Chain 1/2 Pitch x 40 L 2
37 713-0413 Spkt 10t #41 x .500 1
38 714-0101 Internal Cot-pin 1/2 Dia 4
39 714-0104 Intern Cot-pin 5/16 Dia 1
40 714-0115 Cotter Pin 1/8 Dia x 1 1
41 714-0388 #61 Hi-pro-key 3/16 x 5/8 1
42 715-0249 Spring Pin Roll 5/32 1

43
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82

R
N

NOTE: For painte
the list of color cod
applicable color co
the part number to
For instance, if a p
is painted yard-ma
to order would be 7

Yard-Man Gre
Yard-Man Yell
Powder Black
717-0302 Aluminum Drive Plate 1
732-0121 Idler Extension Spring 1
732-0209 Extension Spring 2
736-0119 Lock Washer 5/16 7
736-0158 Lock Washer 5/8 1
736-0160 Wash Fl .531 ID x .930 OD x .05 4
736-0163 Wash Fl 1.03 ID x 1.62 OD 4
736-0300 Wash Flt 1/4 ID x .930 OD x .12 2
736-0623 Wash Flt .640 ID x 1.24 OD x .06 1
736-0217 Lock Washer 3/8 Heavy 4
736-0242 Bell Wash .345 ID x .88 OD 2
736-0275 Fl-wash Sae .34 x .68 .062 1
736-0329 Lock Washer 1/4 5
738-0143 Shld Scr .498 Dia x .340 2
738-0279 Drive Plate Spindle 1
738-0924 Scr Shldr .340 D. 1/4 Ab 1
741-0163A Asm Brg Hsg 2
741-0192 Flange Brg Pm W/flts 1.0 2
741-0563 Ball Bearing W/snap Ring 2
741-0597 Brg Hex Flange x .564 ID 2
746-0951 Cb Idlr Auger 1
746-0949 Cbl Strg 2
747-0973 Rod Clu Dr 1
750-1097 Spcr Splt .64 x .77 x 2.1 1
750-0903 Split Spacer 1/2 x 5/8 x 2.44 2
750-0997 Spcr .675 ID x 1.00 OD x .23 1
756-0344 1/2 V-pulley .62 ID x 7.5 1
756-0625 Cable Guide Roller 1
784-0377 Brkt Supt Frm 1
784-0379 Cvr Frm Upr 1
784-0380 Cvr Frm Lwr 1
784-0384 Brkt Gde Auger Cbl 1
784-5590 Shift Bracket Frame 1
714-0151A Klik Pin Assy Danuse 2
738-0975 Axle 1.0 OD x 14.1 Lg 2
734-1593 Cmp. Whl. Assy 16 x 6.5 Snohog 2
712-0116  Hex Jam Nut 3/8-24 Thd. 2
750-1196 Spacer 1
736-0639 Fl-Washer 1

ef. 
o.

Part No. Description Qty.

d parts, please refer to 
es below. Please add the 
de, wherever needed, to 
 order a replacement part. 
art, numbered 700-xxxx, 
23

n green, the part number 
00-xxxx-0665.
en: 0665
ow: 0674
:  0637


	Model Series
	993
	Snow Thrower
	SECTION 1: FINDING YOUR MODEL NUMBER
	This Operator’s Manual is an important part of your new snow thrower. It will help you assemble, ...
	Before you start to prepare your snow thrower for its first use, please locate the model plate an...
	Figure 1
	(4683)
	or
	1- (800)-800-7310
	WARNING
	THIS SYMBOL POINTS OUT IMPORTANT SAFETY INSTRUCTIONS WHICH, IF NOT FOLLOWED, COULD ENDANGER THE P...
	The Engine Exhaust from this product contains chemicals known to the State of California to cause...
	DANGER

	Your snow thrower was built to be operated according to the rules for safe operation in this manu...


	1. TRAINING
	2. PREPARATION
	3. OPERATION
	4. MAINTENANCE AND STORAGE
	WARNING - YOUR RESPONSIBILITY
	Restrict the use of this power machine to persons who read, understand and follow the warnings an...
	Figure 2 Safety Labels Found on Snow Thrower
	AUGER SHEAR BOLTS
	Figure 3
	Figure 4
	Figure 5

	NOTE
	IMPORTANT
	1. Remove screws from the top sides and ends of the shipping crate.
	2. Set top, side, and end panels aside to avoid tire punctures or personal injury.
	3. Remove and discard plastic bag that covers unit.
	4. Roll unit out of crate.
	5. Remove the lower two plastic wing nuts, cupped washers and carriage bolts from each side of th...
	6. The chute directional control may be attached to the lower handle with cable ties for shipping...
	7. Raise the upper handle assembly until it locks over the lower handle. See Figure 3 and Figure 4.
	8. Secure the upper handle and lower handle with the two plastic wing nuts, cupped washers and ca...
	9. Slide the shift rod connector down over the end of the lower shift rod. See Figure 5. Tap the ...

	NOTE
	10. Remove the hairpin clip from the end of the upper chute directional control. Slide the upper ...
	Figure 6
	11. If not already attached, slip the cables that run from the handle panel to the chute into the...
	12. Unwrap the headlight wire which is attached to the headlight, beneath the handle panel. Wind ...
	13. Plug the wire from the headlight into the wire lead coming from the right side of the engine,...

	Figure 7
	Figure 8
	Figure 9

	FINAL ADJUSTMENTS
	Auger and Traction Control Clutch Adjustment
	If necessary, thread lock-nut up to increase tension or down to decrease tension. See Figure 7.
	Skid Shoe Adjustment (See Figure 8)
	Shift Lever Adjustment (See Figure 9)
	TIRE PRESSURE (Pneumatic Tires)
	NOTE



	SECTION 5: CONTROLS
	Figure 10
	SHIFT LEVER
	Figure 11

	AUGER CONTROL (See Figure 10)
	TRACTION CONTROL/AUGER CLUTCH LOCK
	TRIGGER LEVERS (See Figure 10)
	CHUTE DIRECTIONAL CONTROL
	(See Figure 10)
	1. Crank clockwise to discharge to the left.
	2. Crank counterclockwise to discharge to the right.

	CHUTE TILT CONTROL (See Figure 10)
	HEADLIGHT (See Figure 10)
	THROTTLE CONTROL (See Figure 12)
	SAFETY IGNITION SWITCH (See Figure 12)
	FUEL SHUT-OFF VALVE
	Figure 12


	SECTION 6: OPERATION
	NOTE
	GAS AND OIL FILL-UP
	WARNING
	TO START ENGINE
	IMPORTANT
	WARNING
	1. Attach spark plug wire to spark plug. Make certain the metal loop on the end of the spark plug...
	2. Make certain the auger and traction control clutch levers are in the disengaged (released) pos...
	3. Move throttle control up to FAST position. Insert ignition key into slot. Refer to Figure 12. ...
	4. Rotate choke knob to OFF position.
	Figure 13
	Figure 14
	5. Connect power cord to switch box on engine. Plug the other end of power cord into a three- hol...
	6. Push starter button to crank engine. Refer to Figure 12. As you crank the engine, move choke k...
	7. When engine starts, release starter button, and move choke gradually to OFF. If engine falters...
	1. From the starting instructions for an Electric starter, follow step 1 through step 3.
	2. Rotate choke knob to FULL choke position (cold engine start). If engine is warm, place choke i...
	3. Push primer button two or three times. Refer to Figure 12. If engine is warm, push primer butt...


	NOTE
	4. Grasp starter handle (refer to Figure 12) and pull rope out slowly, until it pulls slightly ha...
	5. Pull starter handle rapidly. Do not allow handle to snap back. Allow it to rewind slowly while...
	6. Repeat step 4 and step 5 until engine starts.
	7. As engine warms up and begins to operate evenly, rotate choke knob slowly to OFF position. If ...

	TO STOP ENGINE
	1. Run engine for a few minutes before stopping to help dry off any moisture on the engine.
	2. To help prevent possible freeze-up of starter, proceed as follows: Optional Electric Starter C...
	3. To stop engine, remove the ignition key. Do not turn key. Disconnect the spark plug wire from ...

	NOTE
	4. Wipe all snow and moisture from the carburetor cover in the area of the control levers. Also, ...

	TO ENGAGE DRIVE
	1. With the engine running near top speed, move shift lever into one of the six FORWARD positions...
	2. Squeeze the left hand auger clutch grip and engage it.
	3. While the left hand auger clutch grip is engaged, engage the right hand traction control clutc...
	4. Release the left hand auger clutch grip only. The interlock mechanism should keep the left han...

	NOTE
	TIRE PRESSURE
	TIRE CHAINS
	OPERATING TIPS
	NOTE
	WARNING
	1. For most efficient snow removal, remove snow immediately after it falls.
	2. Discharge snow downwind whenever possible. The distance snow is thrown can be adjusted by adju...
	3. Set the skid shoes 1/4” below the shave plate for normal usage. The skid shoes may be adjusted...
	4. Be certain to follow the precautions listed under previous section, “To Stop Engine” to preven...
	5. Clean the snow thrower thoroughly after each use.

	SECTION 7: ADJUSTMENTS
	WARNING
	REMOTE CHUTE ASSEMBLY ADJUSTMENT
	CHECK ADJUSTMENT OF CLUTCH CABLES
	AUGER BELT TENSION ADJUSTMENT
	SHIFT ROD ADJUSTMENT
	SKID SHOE ADJUSTMENT
	CARBURETOR ADJUSTMENT
	WARNING
	NOTE


	SECTION 8: LUBRICATION
	WHEELS
	CHAINS AND SHIFTING MECHANISM
	CHUTE DIRECTIONAL CONTROL WORM
	IMPELLER PULLEY
	AUGER SHAFT
	ENGINE
	HEX SHAFT
	WARNING
	Figure 15 Viewed from the underside of snow thrower


	SECTION 9: MAINTENANCE
	WARNING
	AUGERS
	Figure 16

	SHAVE PLATE AND SKID SHOES
	NOTE
	BELT REMOVAL AND REPLACEMENT
	WARNING
	Auger Belt
	1. Disconnect chute directional control assembly at the discharge chute by removing the cotter pi...
	2. Remove the plastic belt cover on the front of the engine by removing three self-tapping screws...
	Figure 17
	3. Remove the large shoulder bolt and washer on the left hand side of the engine pulley with an a...


	NOTE
	4. Remove the cotter pin and washer from the ferrule in order to disconnect the auger idler rod f...
	5. Slip the auger control belt (the front belt) off the engine pulley. Refer to Figure 19.
	6. Pull the brake bracket assembly towards the cable guide roller and unhook the auger cable “Z” ...
	7. Remove the top screws and lock washers which attach the auger housing assembly to the frame as...
	Figure 18
	Figure 19
	Figure 20
	8. Separate the auger housing from the frame assembly by tilting the housing forward and pulling ...
	9. Using a 1/2” wrench remove the hex screw and belleville washer from the centre of the pulley o...
	10. Remove and replace auger belt inside belt keepers.
	11. Reassemble pulley to auger housing with hex screw and belleville washer (cupped is toward the...

	Figure 21

	NOTE
	Drive Belt
	1. Unhook extension spring from the belt cover plate. See Figure 18.
	2. Remove drive belt from the engine pulley and bottom drive pulley.
	3. Replace belt and reassemble in reverse order.
	4. Reassemble the two halves of the unit hooking the lower portion of the auger housing over the ...
	5. Secure the two halves with the two screws and lock washers
	6. Attach the “Z” fitting of the cable into the brake bracket assembly. See Figure 19.
	7. Slip the auger control belt over engine pulley.
	8. Insert ferrule on auger idler rod into bracket assembly and secure with flat washer and cotter...
	9. Reassemble the large shoulder bolt and lock washer as shown in Figure 18.
	10. Reassemble belt cover and chute directional control.
	11. Remove plastic film from gas cap.

	Changing the Friction Wheel
	1. Drain the gasoline from the snow thrower, or place a piece of plastic under the gas cap.
	2. Tip the snow thrower up and forward, so that it rests on the housing.
	3. Remove six self-tapping screws from the frame cover underneath the snow thrower.
	4. Remove the wheels from the axle.
	5. Using a 7/8” wrench hold the hex shaft and remove the hex bolts and cupped washer and bearing ...
	6. Remove the six screws from the friction wheel assembly (three from each side).
	7. Reassemble new bonded friction wheel rubber to the friction wheel assembly, tighten the six sc...
	Figure 22
	Figure 23
	8. Position the friction wheel assembly up onto the pin of the shift rod assembly and slide the s...
	9. Slide the hex shaft into the hex I.D. of the sprocket, the spacer and the left ball bearing an...


	NOTE
	CAUTION

	SECTION 10: OFF-SEASON STORAGE
	WARNING
	1. If unit is to be stored over 30 days, prepare engine for storage as instructed in the separate...
	2. Remove all dirt from exterior of engine and equipment.
	3. Follow lubrication recommendations on page 10.
	4. Store in a clean, dry area.

	NOTE

	SECTION 11: TROUBLE SHOOTING GUIDE
	Note
	For repairs beyond the minor adjustments above, contact your local authorized service dealer.

	SECTION 12: Illustrated Parts
	Model 993
	Model 993
	Model 993
	Model 993
	Model 993
	MANUFACTURER’S LIMITED WARRANTY FOR:

	Model 993
	Model 993
	Model 993
	Model 993



